
 

 

ISLAMIC REPUBLIC OF PAKISTAN 
WATER AND SANITATION AGENCY FAISALABAD (WASA-F) 

 
 

ISLAMIC REPUBLIC OF PAKISTAN 
 

THE PROJECT FOR  
WATER SUPPLY, SEWERAGE AND DRAINAGE 

MASTER PLAN OF FAISALABAD 
 
 
 
 

  FINAL REPORT 
 
 

VOLUME II MAIN REPORT 
 
 

FEBRUARY 2019 
 
 

JAPAN INTERNATIONAL COOPERATION AGENCY 
（JICA） 

 
 

NIHON SUIDO CONSULTANTS CO., LTD. 
JAPAN TECHNO CO., LTD. 

YOKOHAMA WATER CO., LTD. 



 

 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Foreign Exchange Rate: 
Master Plan 
US$ 1 = JPY 111.29 
US$ 1 = PKR 104.85 
(As of December 2017) 

 



 

 
 

FINAL REPORT 
ON 

THE PROJECT FOR WATER SUPPLY, SEWERAGE AND DRAINAGE  
MASTER PLAN OF FAISALABAD 
[...]
 Natural and socioeconomic conditions 
 Current status of the water resources and water supply facilities 
 Groundwater potential 
 Current status of the sewerage and drainage facilities 
 Laws and regulations, policies, and organizations related to water, sewerage, and drainage 
 Organization, operation, and financial management of WASA-F 

 Water quality survey (water sources, raw and treated wastewater, industrial wastewater) 3)
 Public awareness survey (socioeconomic survey) 4)
 Identification of issues on water supply, sewerage, and drainage  5)

Formulation of the M/P 

A. Water Supply 

 Capacity Assessment of WASA-F’s Operation and Management 1)
 Survey for water supply schemes not served by WASA-F  2)
 Setting of the planning strategy and goal for the water supply plan 3)
 Delineation of the water supply service area 4)
 Planning basis (population, per capita water consumption, non-domestic water supply volume, etc.) 5)
 Water demand projection 6)
 Water sources development plan 7)
 Water supply pipeline plan (raw water and treated water transmission, distribution network) 8)
 Distribution water storage and pumping plan 9)
 Water treatment plant (WTP) plan 10)
 Phased implementation plan 11)
 Project cost estimation 12)
 Economic and financial evaluation 13)
 Environmental and social considerations 14)
 Project evaluation 15)
 Recommendations on priority projects 16)
 Preliminary design for priority projects 17)

 

A1 - 4



The Project for Water Supply, Sewerage and Drainage Master Plan of Faisalabad Final Report
 

B. Sewerage and Drainage 

 Setting of the planning strategy and goal for the sewerage and drainage plan 1)
 Delineation of the sewerage and drainage planning area 2)
 Planning basis (population, per capita wastewater generation, design influent / effluent quality, etc.) 3)
 Trunk sewer plan and preliminary design 4)
 Wastewater treatment plant (WWTP) plan and preliminary design 5)
 Drainage plan and preliminary design 6)
 Phased implementation plan 7)
 Project cost estimation 8)
 Economic and financial evaluation 9)
 Environmental and social considerations 10)
 Project evaluation 11)
 Recommendations on priority projects 12)

C. Institution and Finance 

 Organization and management improvement plan 1)
 Finance plan 2)

D. Pilot Activities for Water Supply 

 Planning of pilot activities 1)
 Selection of a pilot activity area 2)
 Hydraulic isolation of the pilot activity area 3)
 Improvement of distribution 4)
 Activities to promote water meter installation 5)
 Leakage detection and repair works 6)
 Legalization of illegal connections 7)
 Improved bill collection 8)
 Training of meter readers 9)
 Evaluation and recommendations 10)

A1.5 Pilot Activities 

The M/P formulated in the Project must be verified through the pilot activities to ensure that it will remain 
useful in the future. For the purpose of testing and verifying the plans and assumptions included in the 
M/P as realistic plans, pilot activities have been carried out in three (3) areas: Sarfraz Colony, Madina 
Town, and Sitara Sapna City (see Figure A1.5.1). 

A1 - 5



The Project for Water Supply, Sewerage and Drainage Master Plan of Faisalabad Final Report
 

 
Figure A1.5.1 Locations of the Pilot Areas 

Taskforce Team, SMART WASA, for the Pilot Activities 

The pilot activities attempt to demonstrate the effectiveness and practicability of the newly formulated 
M/P. From the results and outcomes of the pilot activities, a Completion Report is prepared with 
recommendations on encouraging implementation of the M/P. In concrete terms, the pilot activities to 
establish a district metered area (DMA), detect and repair leaks, and launch public campaigns aim to 
improve water distribution management, reduce non-revenue water (NRW) amounts, and improve 
revenue within the pilot areas selected. To conduct these activities effectively, a taskforce team called 
SMART WASA (Supply Management and Revenue Team WASA Faisalabad) was set up inside WASA-F 
in November 2016. SMART WASA is composed exclusively of WASA-F personnel. WASA-F 
administrative staff and technical staff in SMART WASA work as a cross-organizational team, while 
headquarters staff and field staff work as a cross-hierarchical team. 

A1.6 Current WASA-F Facilities 

Table A1.6.1 and Table A1.6.2 summarize the current water supply, sewerage, and drainage facilities of 
WASA-F and their actual conditions. Figure A1.6.1 below shows their locations. 

TR

Sarfraz Colony 

Madina Town 

Sitara Sapna City 

 

 

RBC Wells 

New JK WTP 

TR: Terminal Reservoir 
New JK WTP: New Jhal Khanuana Water Treatment Plant 
RBC Wells: Rach Branch Canal Wells 

A1 - 6



The Project for Water Supply, Sewerage and Drainage Master Plan of Faisalabad Final Report
 

 
Figure A1.6.1a Current WASA-F Facilities (Existing Water Supply Facilities) 

 

 
Figure A1.6.1b Current WASA-F Facilities (Existing Sewerage and Drainage Facilities) 

① Drainage Channel No. 1 
② Drainage Channel No. 2 
③ Drainage Channel No. 3 
④ Drainage Channel No. 4 
⑤ Drainage Channel Matoopura 
⑥ Drainage Channel No. 1F 
⑦ Satiana Road Sullage Drain 

⑦ 

⑥ 

⑤ 

④ 

③ 

② 

① 

A1 - 7



The Project for Water Supply, Sewerage and Drainage Master Plan of Faisalabad Final Report
 

Table A1.6.1 Actual Operational Condition of Water Supply Facilities 
Facility Item Actual Condition 

Intake 
Facilities 

Tubewells a) Chenab Well-Field 
 25 tubewells in Chenab Well-Field were constructed in 1990 with the support of 

ADB, together with an Inner Booster Pumping station and terminal reservoir. The 
pumping capacity was later reduced due to the lowering of the groundwater table, 
so four tubewells were added in 2000 to compensate. One of the four added 
tubewells has yet to be furnished with a pump. 
 The design discharge and operation hours are 4 Cusec per tubewell (about 400 

m3/hour) and 20 hours a day, respectively.  
 The target of water supply at this source is a pumped water volume of 254,600 

m3/day (56 MGD) when operating 28 tubewells in total. 
 
b) JBC Well-field 

 Twenty-five tubewells in the JBC Well-field were constructed in 2011 with the 
support of JICA, and operation started in 2012. 
 Two are designed as spares. Twenty-three of the tubewells are designed to stay in 

operation at all times.  
 The design discharge is 200 m3/hour (2 Cusec) per tubewell over an operation 

period of 20 hours per day, satisfying a total water supply target of 90,900 m3/day 
(20 MGD) when operating 23 tubewells. 
 

c) RBC 
 There used to be more than 50 tubewells along RBC, but excessive pumping 

degraded the water quality and many tubewells were used in a wasted condition. As 
of 2017, there are 28 tubewells in operation. Six of them were constructed in 1983, 
ten, in 2003, and twelve, in 2008. Another ten tubewells were constructed in 2016 
with AFD support. 
 The design specifications for the tubewells along the RBC specify a discharge of 

100 m3/hour (1 Cusec) per tubewell 
 The tubewells operate for 6 to 8 hours per day. 
 The total water supply target for the 28 operating tubewells is from 16,800 to 

22,400 m3/day (3.5 to 5 MGD) 
 

d) O&M 
 Compared with the specified operating hours in the pump designs, the pumps 

operate at actual rates of 66% in Chenab, 75% in JBC, and only 33% in RBC. 
 WASA’s electricians and mechanics handle minor repair work for the tubewells 

and pumping machinery. When major repairs or replacements are required, WASA 
also outsources the work.  

Pumping Stations a) Pumping stations for Chenab line (Inline BPS (Booster Pump Station); Old TRPS 
(Terminal Reservoir Pump Station))  
 Booster Pump and Distribution Pump 
 Existing Pumping Station (Chenab line) 

 
Type Pump size Specification Set

Booster Pump 
(at inline BPS) 

Large pump 
3,200 m3/hour (32 Cusec) 

600 x 600 mm 4 

Small pump 
1,600 m3/hour (16 Cusec) 

400 x 400 mm 3 

Distribution Pump 
(at Old TRPS) 

Large pump 
2,200 m3/hour (22 Cusec) 

500 x 400 mm 7 

Small pump 
1,600 m3/hour (16 Cusec) 

500 x 350mm 3 

 
 Actual Condition of Inline BPS, Old TPRS 
 All equipment is deteriorated due to aging. 
 The pumps of the Old TRPS have been damaged heavily due to cavitation 

phenomena.  
 Mechanical troubles often occur. 
 Some pumps of the Inline BPS have been out service for years due to control 

panel breakdowns. 
 Erroneous pump performance design has rendered half of the reservoir capacity 

unusable. 

A1 - 8



The Project for Water Supply, Sewerage and Drainage Master Plan of Faisalabad Final Report
 

Facility Item Actual Condition 
 A considerable amount of water is leaking from the reservoir. 

 
b) Pumping Station for the JBC line 

 Booster Pump and Distribution Pump 
 Existing Pumping Station (JBC line) 

 
Type Pump size Specification Set 

Booster Pump 
(at JBC BPS) 

Large pump 
1,500 m3/hour (15 Cusec)

450 x 350 mm 4 

Distribution Pump 
(at JICA TRPS) 

Large pump 
3,700 m3/hour (37 Cusec)

600 x 450 mm 3 

Small pump 
1,700 m3/hour (19 Cusec)

450 x 300 mm 2 

 
 Actual Condition of the Pumping Station for the JBC line 
 Each reservoir is internally split with a wall for maintenance work.  
 A flow meter is installed in each discharge header pipe before the pipes are 

connected with each other.  
 The flow rates and reservoir water levels are recorded by a SCADA installed 

under the French Funded Project. 
 
c) Flow Sheet from tubewells to the city 
Tubewells →Collector Main →Booster Pump Station (BPS) →Transmission Main 
→Terminal Reservoir (TR) → Arterial main → the city 
 

Water 
Treatment 
Plants 

Slow sand 
filtration 

a) Jhal Khanuana (Original) 
Water Source: Rakh Branch Canal, Year of Operation Start: 1975. Present Production 
capacity: 6,800 m3/day (1.5 MGD), design capacity: 15,900 m3/day (3.5MGD)   
 
b) Millat Town 
Water Source: Seram Wala D. Canal, Rakh Branch Canal. Year of Operation Start: 1973.  
Present Production capacity: 4,500 m3/day (1.0 MGD). 
 
c) Gulfishan Colony 
Water Source: Rakh Branch Canal. Year of Operation Start: early 1970s. Under 
rehabilitation. 
 
d) General Flow Sheet for the Slow Sand Filtration Plant: 
Raw water intake channel → Storage cum Pre-settling tanks (two or three tanks with 
large-capacities) →Raw water pumping* → Slow sand filters → Clear water reservoir(s) 
→ dosage of breeching powder for disinfection → treated water transmission pump station 
→ transmission to service area (either directly or through Overhead Reservoir(s) (OHR). 
 
e) O&M 

 Due to the high turbidity of the water inflowing to the filters and short filter run, the 
filters in actual use declined to about 50 ~ 60% of the total number of filters 
provided. Due to this operation condition, the provided treatment capacity is less 
than the installed capacity (heavy work for sand scraping is required). 
 No flow-measuring or flow-control devices are installed in any part of the slow 

sand filtration plant. 
 According to the information on the plant provided, the slow sand filter structure 

lacks any devices for flow or filtration rate control.  
Rapid Sand 
Filtration Plant 

a) Jhal Khanuana (New) 
Water Source: Rakh Branch Canal, Year of Operation Start: 2016. Present Production 
Capacity 45,500 m3/day (10 MGD).  
 
b) Flow sheet of the plant: 
Raw water intake channel → Raw water pump station → Distribution chamber → Flash 
mixing tanks (two) → Flocculation tanks (two) → Sedimentation tanks (four) → Rapid 
gravity sand filters (eight) → Chorine dosage for disinfection → Clear water tank (one) → 
Finished water transmission pump station → Service area (inject arterial distribution main).
 
c) The following chemicals are applied: 

 Alum for coagulation is fed into the inlet of each flash mixing tank. 

A1 - 9



The Project for Water Supply, Sewerage and Drainage Master Plan of Faisalabad Final Report
 

Facility Item Actual Condition 
 Polymer used as a coagulation aid is fed into the inlet of each flocculation tank and 

filter inlet leader channel. 
 Lime for pH adjustment is also fed into the inlet of each flocculation tank and 

liquid chlorine for disinfection is fed in at the effluent of the filter. No 
pre-chlorination is provided. 

 
d) O&M 

 Water purification operation was judged to be adequate when observed.  
 The raw water turbidity in the sedimentation tank was reduced from 100 NTU to 4 

NTU. The finished water turbidity was 0.4 NTU. 
 A SCADA system has been provided to monitor the operation status of the plant 

and control of the equipment. 
Distribution 
Facilities 

Arterial main 
(Primary main) 

a) Pipe size: 400 mm ~ 1,600 mm 
b) Pipe material: DIP and ACP (88% DIP) 
c) Pipe length: 101.1 km 
d) Function: The pressure is difficult to manage because there is no separation between 

the transmission and distribution functions. 
Secondary & 
tertiary line 

a) Pipe size: 75 mm~300 mm. In principle, the service connection is branched from 75 
mm and 100 mm. 

b) Pipe material: ACP, DIP, PVC, MS, CIP (98% ACP) *MS: mild steel 
c) Pipe length: 1,308.9 km  

*MS is used for repairs only. 
*WASA-F still uses ACP for new installation. 
*To respond to health problems associated with aging pipe, WASA-F is now 
replacing the aging pipes using Gastro Project5 funds from the Annual Development 
Plan (ADP). The duplication of pipelines, however, is a problem. 

Ground Reservoir 
(GR) and Over 
Head Reservoir 
(OHR) 

a) 33 GRs (operating: 21 GRs, including WTP reservoirs and TR) 
b) 42 OHRs (operating: 19 OHRs) 

*12 GRs and 23 OHRs are not operating, WASA-F plans to rehabilitate or newly 
construct them using PBC-NRW Project funds from the ADP.  

c) GR Capacity: 100 to 4,500 m3 (25,000~1,000,000 gallons). TR Capacity: 47,000 m3 
(10,350,000 gallons). Reservoir Capacity in New JK WTP: 5,200 m3 (1,150,000 
gallons). Most of the reservoirs have capacities of 450 m3 (100,000 gallons), which is 
too little for the water supply area. 

d) OHR Capacity: 135 to 2,250 m3 (30,000~500,000 gallons). Most have capacities of 
50,000 gallons, which is too little for the water supply area. 

e) OHR height: 12~27 m. (very low average height of 18～23 m). 
*PHED previously constructed the OHRs for each colony, and WASA-F transferred 
them. The capacities and heights are therefore insufficient. 
*An OHR has no supply area boundary, so WASA-F is unable to control the water 
pressure. Hence, the pressure has disappeared. 

f) Manual: No operation manual is available. 
O&M a) Valve: valves are minimally installed in the distribution pipelines except at the outlets 

of the OHR and the arterial mains. As a result, WASA-F is unable to carry out 
complicated water controls or operations. When water supply is suspended, the 
affected area becomes wide. 

b) Maintenance: WASA-F can now maintain the pipeline during supply hours because 
the water pressure is low. When the water pressure improves in the future, WASA-F 
will be unable to do so. 

c) Leakage repair: WASA-F repairs leakages based on information from customers 
contacting the Customer Relation Center. WASA-F has no leakage investigations 
planned or records of leakage repairs. 

d) Safety management is insufficient. (No retaining structures are installed, even when 
WASA-F excavates more than 2 m for repairs.) 

e) Construction skills and quality controls are flawed. (A pipeline was damaged during 
the back filling after repair.) 

SCADA a) A SCADA already established with French Funds makes it possible to measure the 
flow volume and the water pressure from the Arterial Main to each DMZ. 
(Construction, however, has not been completed: 6 DMZs are fully constructed, 5 

                                         
5 Development budgets for ADP are distributed from the GOPb to five (5) WASAs. Out of ADP, budgets are sometimes allocated 
for the replacement of outlived rusty & leaking pipelines and extensions to distribution system (new) under the so-called Gastro 
Project.  

A1 - 10



The Project for Water Supply, Sewerage and Drainage Master Plan of Faisalabad Final Report